
 

 

 

City of Peterborough Sanitary Master Plan 

VOLUME 2: BACKGROUND AND PLANNING 
CONTEXT - DRAFT 

Prepared by: 
GEI Consultants Canada 

April 2025 
 

 

DRAFT



 

GEI Consultants Canada i 

City of Peterborough Sanitary Master Plan  

Volume 2: Background and Planning Context - DRAFT 

April 2025 

Sanitary Master Plan for City of Peterborough Class 
Environmental Assessment (EA) Study Report Outline 

This report for the City of Peterborough’s Sanitary Master Plan is a comprehensive document that 

describes the planning, evaluation, and decision-making process for developing the long-term 

wastewater strategies to service growth in the City of Peterborough to 2051. The master plan 
[...]
Infrastructure (CLI) ECA No. 145-W601 issued August 11, 2022. Per the CLI ECA, the City’s 
sanitary collection system consists of trunk sewers, separate sewers (i.e., collect only sanitary 
flows), partially separate sewers (i.e., retrofitted to collect stormwater from roof leaders or 
foundation drains and are considered combined sewers), nominally separate sewers (i.e., have 
connections to roof leaders and foundation drains but are not considered combined sewers), SPSs, 
wet-weather interceptor tanks, and forcemains which discharge to a single WWTP. The City’s 
sanitary system does not have combined sewers. 
 
The Burnham Meadows pumping station at Television Rd and Old Norwood Rd serves the 
subdivision in Otonabee-South Monaghan Township bordering the City operates under ECA No. 
5631-95HS8M issued April 30, 2013.  This station is operated by the City, is but outside of the 
study area. Because it discharges into the municipal sewer within the Study Area, it is considered a 
contributing source of flow, but capacity needs for this station were not considered. The study area 
also incorporates three sewage pumping stations and forcemains outside of the CLI ECA located at 
Beavermead Park Campground (managed by Otonabee Conservation), 182 Townsend Street 
(Public Works Garbage and Greenwaste Collection Depot) and at the Peterborough Airport. ECAs 
are not available for these SPSs.  Of these three stations, only the Airport SPS is considered under 
the SMP as it is owned and operated by the City. 
 
The wastewater is collected via one of two general drainage paths, the first collecting sewage from 
the western side of the City and flowing to the Park St Bypass Station, and the second generally 
collecting sewage from the area east of the Otonabee River. Existing sewage pumping stations are 
summarized in Table 4-1. 
 
 
 
 



 
 
 
 

             Page | 26 
 

City of Peterborough Sanitary Master Plan 
FINAL Technical Memorandum 1 – Background Review 

April 2025 

Table 4-1 Existing Sewage Pumping Stations in City of Peterborough(1) 

Name and Location Firm Capacity (L/s) Emergency Storage 
Capacity (m3) 

Forcemain Description 

CLI ECA 145-W601 (Issued August 11, 2022) 

Parkhill West SPS 
(1100 Parkhill Rd. W) 

405.2 37 400 mm dia. 
Approx. 474 m long 

Wet well has two cell each 5 m long, 5 m wide, and 14.6 deep. Station has 4 submersible pumps (3 duty, 1 standby), each 
capable of handling 135 L/s at a TDH of 49 m. Valve chamber contains flow meter. Overflow to Jackson Creek provided via a 
450 mm pipe and overflow storage tank. Standby power provided by 650 kW diesel generator and 1800 L fuel tank. 

Valleyview Drive SPS 
(850 Valleyview Dr.) 

23.2 N/A 200 mm dia. 
 

Two submersible pumps (1 duty, 1 standby) each capable of pumping 23.2 L/s at 14 m total head. One wet well of 8.8 m3 
capacity. Station has no overflow pipe. Overflowing sewage would discharge to Jackson Creek via hatches and overland flow. 
Standby power via portable generator connection. 

Parkhill East SPS 
(43 Parkhill Rd W) 

12.62 43.8 152 mm dia. Two submersible pumps (1 duty, 1 standby) each capable of pumping 12.62 L/s at 7.92 m total head. One wet well of 2.23 m3 
capacity. Bypass fixture adjacent to the collector manhole 6.1 m north station allows for portable pump connection to existing 
forcemain. Overflow discharges to storage tank prior to overflow into the Otonabee River. Standby power provided via portable 
generator connection. 

Simcoe Street SPS 
(73 Simcoe St.) 

62 N/A 200 mm dia. 
Approx. 120 m long 

Two submersible pumps (1 duty, 1 standby) each capable of pumping 62 L/s at 20 m total head. One wet well of 9.4 m3 capacity. 
Two flow meters installed. Overflow provided via storm sewer manhole discharging to the Otonabee River. Standby power 
provided via 70 kW natural gas generator. 

Engleburn SPS 
(279 Engleburn Ave.) 

13.88 N/A 203 mm dia. 
Approx. 98 m long 

Two pumps (1 duty, 1 standby) each capable of pumping 13.88 L/s at 7.32 m total head. One wet well of 1.81 m3 capacity. 
Standby power via portable generator connection. 

Burnham Point SPS 
(64 Edgewater Blvd.) 

35 20.6 
(Vol. from high to 
overflow level alarms) 

250 mm dia. 
Approx. 285 m long 

Wet well of 20.5 m3 capacity. Dry well with 2 pumps (1 duty, 1 standby) each capable of pumping 35 L/s at 4.8 m total head. 
Overflow pipe is connected to a sanitary sewer manhole discharging to the Otonabee River. Standby power provided with 60 kW 
natural gas generator. 

Ashburnham SPS 
(1880 Ashburnham Dr.) 

300 25 
(Vol. from high to 
overflow level alarms) 

900 mm dia. 
Approx. 6.9 m long 

A dry well/wet well configured station with a twin chambered wet well each with 66.6 m3 capacity. Four pumps (3 duty, 1 
standby), each with 107 L/s and 6.5 m total head. Overflow discharges to a sanitary sewer manhole discharging to the south 
branch of Meade Creek. Standby power provided by 100 kW natural gas generator. 

Montgomery SPS 
(95 Montgomery Rd.) 

27.5 2.8 
(Vol. from high to 
overflow level alarms) 

150 mm dia. 
Approx. 329 m long 

Two pumps (1 duty, 1 standby), each pumping 27.5 L/s at 14.0 m total head. One wet well of 7.1 m3 capacity. Overflow 
discharges to the Otonabee River via a sewer connection to a storm sewer. Standby power provided by 50 kW natural gas 
generator. 

Monaghan Road SPS 
(506 Monaghan Rd) 

80 1.8 
(Vol. from high to 
overflow level alarms) 

200 mm dia. 
Approx. 138  long 

Two pumps (1 duty, 1 standby) with 80 L/s and 9 m total head. Wet well of 4.3 m3 capacity. Overflow discharge to the Otonabee 
River via connection to storm sewer manhole. Standby power provided by 80 kW natural gas generator. 

Park Street Emergency 
Overflow Station 
(586 Park St. S) 

1,136 N/A 1200 mm dia. Station is located directly across the river from the WWTP. One diesel powered vertical dry pit pump with 1,136 L/s and 3.66 m 
TDH, connected to a 1200 mm discharge outlet discharging to the Otonabee River. One 250 Gallon diesel tank on site. 

ECA 5631-95HS8M (Issued April 30, 2013) 

Burnham Meadows PS 12.8L/s to 21.5L/s N/A 150 mm dia. 
Approx. 2400 m long 

Consists of 2.4 m diameter, 7.1 m deep wet well located south of Safe Harbour Way. There are two submersible pumps each 
with a rated capacity of 12.8 L/s at 28.5 m TDH with allowance for replacement pumps, each with capacity 21.5 L/s at 58 m TDH. 
Standby power provided via connection to portable generator. Forcemain by-pass pumping connection available. 

Certificate of Approval 9439-5AAPCWW (Issued May 23, 2002) 

Peterborough Airport PS 3.1 N/A 75 mm dia. Station has a 3 m by 2.4 m wet well with two grinder submersible pumps each rated for 3.1 L/s, operating alternatively at 47.8 m 
TDH. A 60 kW standby diesel generator is located in a nearby fire pumping station. 

Note: (1) Station information was sourced from specified ECAs.  Specific asset details at each station were not field verified under the SMP. 



 
 
 
 

 
   
   
   
  
 Page | 27 

 

City of Peterborough Sanitary Master Plan 
FINAL Technical Memorandum 1 – Background Review 

April 2025 

4.3 Peterborough WWTP  
The Peterborough WWTP is located at 425 Kennedy Road, on the south shore of the Otonabee 
River. The WWTP is rated for 68,200 m3/day (68.2 MLD) and is a Class 4 Conventional Treatment 
Plant. The wastewater treated at the WWTP is comprised of domestic, industrial, commercial, and 
institutional wastewater produced in the City, leachate from the Peterborough County/City Landfill, 
and hauled waste (i.e., septic tank, holding tank and portable toilet wastes) from Peterborough and 
surrounding areas. The treated wastewater is discharged to the Otonabee River through a gravity 
outfall. A detailed description of the WWTP processes is provided in Technical Memo No. 2: 
Existing Servicing and Hydraulic Analysis. 
The WWTP provides preliminary treatment through screening and grit removal, primary treatment 
by sedimentation, secondary treatment by a combination of conventional activated sludge and an 
integrated fixed film activated sludge (IFAS) process, final clarification and disinfection using 
ultraviolet light prior to discharge to the Otonabee River. The primary treatment and UV disinfection 
system are rated for 190,900 m3/day for peak flow. The biological treatment consists of two parallel 
plants: Plant 1 and Plant 2. The IFAS system is equipped with a fine-pore aeration system 
containing free-floating rigid plastic media.  
A peak flow attenuation facility was built with four inflow and infiltration (I&I) tanks in 2015 with 
25,000 m3 total capacity to store temporary primary effluent when the flow exceeds 
120,000 m3/day, rated peak flow for secondary treatment. The I&I tanks are typically filled twice per 
year.  
The sludge produced at the WWTP is thickened by polymer and stabilized by anaerobic digestion. 
The biosolids produced in the digesters are dewatered by centrifuge and hauled off site for further 
processing. 
Peterborough WWTP is operated in accordance with MECP ECA No. 0001107542, Version 1.2, 
issued August 31, 2020. Table 4-2 summarizes the effluent quality objectives and limits of WWTP 
as per the ECA. 
 



 
 
 
 

 

 
Page | 28 

 

City of Peterborough Sanitary Master Plan 
FINAL Technical Memorandum 1 – Background Review 

April 2025 

Table 4-2: Summary of Effluent Water Quality Criteria 

Parameter Symbol Objectives 
(Concentration) 

Limits 
(Concentration) 

Limits 
(Loading) 

Carbonaceous 
Biochemical Oxygen 
Demand (5-day) 

CBOD5 10 mg/L 17.5 mg/L 1,200 kg/d 

Total Suspended 
Solids 

TSS 10 mg/L 17.5 mg/L 1,200 kg/d 

Total Ammonia 
Nitrogen 

TAN 2.98 mg/L  
(Jun. 1 to Sep. 30) 

6.0 mg/L  
(Jun. 1 to Sep. 30) 

N/A 

5.0 mg/L  
(Oct. 1 to May 31) 

10.0 mg/L  
(Oct. 1 to May 31) 

Total Phosphorus TP 0.35 mg/L 0.39 mg/L 27 kg/d 

Escherichia Coli E. Coli 100 CFU/100 mL(1) 

(Jan. 01 to Dec. 31) 
200 CFU/100 mL(1) 
(Jan. 01 to Dec. 31) 

N/A 

Un-ionized Ammonia 
 

0.1 mg/L N/A N/A 

pH pH 6.5 to 8.5 inclusive 6.0 to 9.5 inclusive N/A 

Toxicity to Rainbow 
Trout and Daphnia 
magna 

 
N/A non-acutely lethal N/A 

Note: 
(1) If the MPN method is utilized for E. coli analysis, the objective and limit shall be 100 MPN/100 mL and 

200 MPN/100 mL respectively. 

5 Background Review and Previous Studies 
The following section provides an overview of key related studies, standards and guidelines that 
will impact the Sanitary Master Plan. Any capital projects recommended through the Sanitary 
Master Plan should consider proposed road and storm upgrade requirements and potential 
efficiencies in construction. 

5.1 City Asset Management Plan 
Asset Management Planning provides a means of guiding investment decisions to meet key 
strategic and operational goals and define level of service objectives. The last asset management 
plan was completed in 2021 and is currently in the process of being updated.  The 2021 Plan noted 



 
 
 
 

 

 
Page | 29 

 

City of Peterborough Sanitary Master Plan 
FINAL Technical Memorandum 1 – Background Review 

April 2025 

that the City currently meets all regulatory/legislated requirements relating to provision of services. 
Wastewater is the highest valued service area in the City and has an overall good condition.  The 
current level of service targets for the City’s wastewater system are summarized below: 

• Wastewater does not pose a risk to health and safety of the public, demonstrated through no 
sewer back-ups onto private property; 

• Reliable wastewater service is provided with minimal public impact demonstrated by no 
odour complaints, zero WWTP by-passes, and an compliance with the WWTP’s ECA 
effluent limits and objectives; 

• The sanitary system provides servicing to all areas of the City; and 
• The sanitary sewers shall be resilient to impacts of inflow and infiltration, demonstrated 

through removing cross-connections between the storm and sanitary systems. 
It is expected that the updated Asset Management Plan will be completed before the Sanitary 
Master Plan is completed, so the outcomes of the Asset Management Plan can be incorporated. 

5.2 Central Area Urban Design Guidelines and Mixed-Use Corridors Urban Design 
Guidelines 

In 2023, the City adopted the Central Area Urban Design Guidelines and Mixed-Use Corridors 
Urban Design Guidelines. Urban Design Guidelines are non-statutory statements which are 
general rules and recommendations to provide greater clarity on urban design, streetscapes, built 
form, and sustainability initiatives. The Guidelines provide additional considerations for defined 
Character Areas in the Central Area and corridors. Relevant guidelines for green infrastructure and 
buildings focus on designing for energy and resource conservation, use of third-party certifications, 
and use of recycled or reclaimed materials for new infrastructure. Sewer heat recovery is identified 
as an energy conservation consideration. 

5.3 Stormwater and Inflow and Infiltration Studies 

5.3.1 Flood Reduction Master Plan 
In 2005, the City completed a Flood Reduction Master Plan in response to the severe rainfall and 
flooding event that occurred in July 2004 and caused significant property damage. In addition to 
insufficient storm sewer capacity, this study also linked flooding to stormwater and groundwater 
entering the sanitary system and exceeding its capacity. Although not verified through this study, 
this water was believed to enter the sanitary system through foundation drains, roof leader 
connections, and inflow through aging pipes and maintenance holes.  
At the time of this study, during ‘dry’ weather, the Peterborough WWTP received approximately 
twice the volume of wastewater compared to the water usage by residents based on water meter 
readings. Under wet weather conditions, the volume of wastewater received at the WWTP is 
approximately six times the potable water delivered. Flow monitoring identified the areas with the 
highest inflow to be the City’s downtown core and East City that have older pipes and are generally 
closer to the river. 
Key recommendations of this study related to the sanitary sewer system include: 

• Sewer System investigation (i.e., flow monitoring, dye testing, smoke testing, CCTV) to 
identify sources of inflow and infiltration 

• Detailed Class EAs for reduction in basement flooding 



 
 
 
 

 

 
Page | 30 

 

City of Peterborough Sanitary Master Plan 
FINAL Technical Memorandum 1 – Background Review 

April 2025 

• Review/Update Development Standards  
• Reduce inflow and infiltration (I&I) through disconnecting foundation drains, sealing 

maintenance hole covers, and installing backflow preventors 

5.3.2 Jackson Creek Flood Reduction Master Plan and Diversion Project 
In 2010, the City completed the watershed specific Jackson Creek Flood Reduction Master Plan as 
recommended by the city-wide Flood Reduction Master Plan Study. The study investigated flood 
and damage potential in the City from Jackson Creek and overall options to reduce it. A diversion 
sewer to the Otonabee River was determined to be the preferred alternative to mitigate damages 
from flooding in Jackson Creek for up to the 100-year storm event. To reduce flooding and flood 
damages from the urban drainage systems, the preferred solution consisted of a combination of 
upgrading selected storm sewers, adding catch basins and relief sewers, and re-grading areas to 
contain the major system flows.  
The Jackson Creek Diversion Project Environmental Study Report was completed in 2014 to 
determine a preferred diversion sewer alignment to reduce flood potential in the Peterborough core 
area. An alignment along Bethune Street was the preferred design selected for its ease of 
construction and potential for coordination with other projects. With adequate planning, a single 
large construction contract can construct the Jackson Diversion, the planned replacement of the 
Bethune Street trunk sanitary sewer, and the implementation of the pedestrian/cycling corridor 